
=>I_____-______ _

IE~~I L9QQ~~3~6W,,

	

I

	

016,?9

I I

	

-~.3

~L
.233.43-

r
NO.1

	

I

	

NO 2

	

"

	

1

	

I
I 4 I I

PRE-SEDIMENTATION
BASINS

(EXISTING)
BASIn SPLIT ER
-MLX- FLOW PULSATORS

Q = 30-0 M.G.D.

FILTERS f.LFARWF_LL PUMP CONTACT
SUMP TANK

MISSOURI AMERICAN WATER CO.
ST JOSEPH DISTRICT

HYDRAULIC PROFILE
PHASE 283

e9

es

as

94

04

83

83

82

92 ,

911

811

GANNETT FLEMING. INC.

	

JULY. 19

EXHIBI'



PRE-SEDIMENTATION
BASINS

(EXISTING)

! MIX

	

FLOW
BASINS SPLITTER

PULSATORS

0=45.0 M.G.D.

FILTERS CLEARWELL

	

PUMP

	

CONTACT
SUMP TANK

881

a&-

85(

94!

94

e31

as

92!

92,

all

all

MISSOURI AMERICAN WATER CO.
ST. JOSEPH DISTRICT

HYDRAULIC PROFILE
PHASE 283

QANNETT TLLYINO,Me..

	

JULY, 19

EXHIBI



MISSOURI
RIVER

To Tronsmlss'ar/
Oistribilion System

SP- I

INTAKE

	

SCREEN

	

HIGH SERVICE/

	

PRE- SEDIMENTATION

	

CHEMICAL
STRUCTURE

	

BUILDING

	

RAW WATER

	

BASINS

	

BUILDING
(EXISTING)

	

(EXISTING)

	

PUMP STATION

	

(EXISTING)

	

(PROPOSED)
(EXISTING)



MIXER
ROOM

(PROPOSED)

PULSATORS
(PROPOSED)

FILTERS/
CLEARWELL
(PROPOSED) LEGEND

SP-1

	

PLANT INFLUENT (PIS)

SP-2

	

MIXED WATER (MWS)

To Nigh Service/h'bw Wote
Pump Slahon

from Existing
rrapslffPumps

SP-3

	

FILTER INFLUENT(FIS)

SP-4

	

COMBINED FILTER EFFLUENT (CFES)

SP-5

	

FINISHED WATER (FWS)

SP-6

	

PLANT EFFLUENT (PES)

SAMPLE PUMP 70 LABORATORY

U
CONTACT TANK$

PUMP STATION
(PROPOSED)



FILTERS/
CLEARWELL
(PROPOSED) LEGEND

SP-1

	

PLANT INFLUENT (PIS)

SP-2

	

MIXED WATER (MWS)

SP-3

	

FILTER INFLUENT(FIS)

SP-4

	

COMBINED FILTER EFFLUENT(CFES)

SP-5

	

FINISHED WATER (FPS)

SP-6

	

PLANT EFFLUENT (PES)

SAMPLE PUMP TO LABORATORY

To Nigh Service/!bw Water
Pump Station

pl.OWN
TRANSFER

	

HIGH SERVICE
pumps PUMPSI~i
01

SP-5

CONTACT .TANKS

PUMP STATION
(PROPOSED)

SP-6

To Transmission/
Otstntution System



MISSOURI
RIVER

INTAKE

	

SCREEN

	

HIGH SERVICE/

	

PRE-SEDIMENTATION

	

CHEMICAL

	

MIXER
STRUCTURE

	

BUILDING

	

RAW WATER

	

BASINS

	

BUILDING

	

ROOM

(EXISTING)

	

(EXISTING)

	

PUMP STATION

	

(EXISTING)

	

(PROPOSED)

	

(PROPOSED)

(EXISTING)



a

PULSATORS

	

FILTERS/
(PROPOSED)

	

CLEARWELL
(PROPOSED)

To Nigh Serwte/hbw Rbler
XWPump SZlon

	

-

From Esisllnq
rranslcrPumps

4

CONTACT TANKS

PROPOSED

	

EXISTING

TRANSFER
PUMPS

J
PUMP STATION
(PROPOSED)

NIGH SERVICE
PUMPS

I,

	

ro rransmisxnl
:1 dsfiY+ul~inSysAar
n
n
a
n

u



PULSATORS
(PROPOSED)

FILTERS/
CLEARWELL
(PROPOSED)

to High Service/Raw NbRr
/Pump Stohon

F~ Edsttng
7ronsf~ Pumps

PUMP_

	

STATION
( pROPo5E01

To Tronsmissca/=
Dislrlbulka System

LEGEND

PRE- CHEMICALS

A

C

CA

FA
L

Pre CL
K

Sap

FEED POINTS

ALUM
CARBON

COAGULANT AID
POLYMER

FILTER AID

LIME

Pre CHLORINE
POTASSIUM
PERMANGANATE

SLUDGE BLANKET
POLYMER

POST-CHEMICALS

Am

	

AMMONIA (FUTURE)

CS

	

CAUSTIC SODA

F HYDROFLUOSILICIC
ACID

Post CL

	

Post CHLORINE

PRIMARY
SECONDARY

-- FUTURE

MISSOURI AMERICAN WATER CO
ST. JOSEPH DISTRICT
PROCESS SCHEMATIC

CHEMICAL FEED POINT LOCATIONS
GANNETT. FLEMING,INC, JULY . 199

EXHIBIT E



MISSOURI
RIVER

To Tionsmissbn/
O1stnbution system

SC
pH

INTAKE

	

SCREEN

	

HIGH SERVICE/

	

PRE-SEDIMENTATION

	

CHEMICAL

	

MIXERSTRUCTURE

	

BUILDING

	

RAW WATER

	

BASINS

	

BUILDING
(EXISTING)

	

(EXISTING)

	

PUMP STATION

	

ROOM
(EXISTING)

	

(PROPOSED) (pFOPOSED)
(EXISTING)



PULSATORS
(PROPOSED)

T
CL2

FILTERS/
CLEARWELL
(PROPOSED)

To Nigh Sernce/AATw {fbler
Pump Station

PUMP STATION
(PROPOSED)

T
CL2
pH

ro rronsmissibn/
Oittnbuticn Sfslem

GANNETT FLEMING,INC.

	

JUU ,19

EXHIBI

LEGEND
T TURBIDITY

pH PH
CL2 CHLORINE RESIDUAL

SC STREAMING CURRENT MISSOURI AMERICA.`) WATER C(
Tp TEMPERATURE ST. JOSEPH DI STRICT

ST BACKWASH TURBIDITY ANALYTICAL
SCHEMATIC

SAMPLE POINT LOCATIONS



GannettFleming

APPENDIX A

CHEMICAL FEED SYSTEMS



MISSOURI-AMERICAN WATER COMPANY

ST. JOSEPH DISTRICT

ST. JOSEPH, MISSOURI

APPENDIX A

CHEMICAL FEED SYSTEMS

For

ST. JOSEPH

WATER TREATMENT PLANT

DESIGN MEMORANDUM

PRELIMINARY
AUGUST 1993



Section Title

APPENDIX A
CHEMICAL FEED SYSTEMS
TABLE OF CONTENTS

Pau
Plant Flow and Chemical Feed Ranges . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. A-1

Chemical Feed Requirements
Primary Coagulant

a.

	

Alum . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-2
b.

	

Ferric Chloride . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-3
Chlorine

a.

	

Pre-Chlorine . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-4
b.

	

Post-Chlorine . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-4
c.

	

Total Chlorine . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-4
Lime . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-5
Cationic Polymer Coagulant Aid

	

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-5
Blanket Polymer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-6
Filter Aid Polymer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-6
Hydrofluosilicic Acid (as F) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-7
Powdered Activated Carbon . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-7
Potassium Permanganate . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-8
Caustic Soda . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-8
Wastewater Conditioner Polymer(s) (Future) . . . . . . . . . . . . . . . . . . . . . . . . A-9
Ammonia . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-9

Chemical Storage Requirements . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-10

Chemical Tank Sizing . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-11



Gannett Fleming

PLANT FLOW & CHEMICAL FEED RANGES

Flow, MGD 12 17 30
Liquid Alum - Normal Range, mg/l

-High Range, mg/1
2.0
30.0

13.0 50.0
200.0

Chlorine - Pre, mg/1
Chlorine - Post, mg/l

_ Total

2.0
4.4
2.0

6.0

9.5

12.0

17.0

Hydrated Lime - Pre, mg/l 5.0 15.0 65.0
Cationic Polymer, mg/l 0.3 0.8 5 .0

Blanket Polymer, mg/l 0.05 0.2 0.5

Filter Aid, mg/l 0.01 0.05 0.20
Hydrofluosilicic Acid (as F), mg/l 0.2 0.4 1.0

Powdered Activated Carbon, mg/l 5.0 10.0 30.0

Potassium Permanganate, mg/1 0.1 0.5 2.0
Caustic Soda, mg/1 2.0 6.0 15.0
Wastewater Conditioner Polymer
(Future, drum), mg/1

Ammonia (Future, outside tank), mg/1 xa2.4 4S



Gwoett Flemkig

Chemical

CHEMICAL FEED REQUIREMENTS

A

VIA~z

	

JAV9F16w Max Flow Avg Flow Max Flow

30 17 30

Feed Rate - ppm - Normal
Range- 2.0 13.0 13.0 50.0 50.0
lb/day- 200 1,843 3,253 Q89- 12,510

]gpd- 363 336 594 Q94 2,283
gph 1.5 14 25 54 95

Feed Rate - ppm - High
Range 30.0 1010 100.0 200.0 2010

lb/day 3002 14,178 25,020 28,356 50,040
gpd 548 2,587 4,566 5,174 1
gph 22.8 108

1
190 216 1 380

9,131,

IWTP Production (MGD) 12 17

Primary Coagulant

a. Alum

Form - Bulk liquid
Weight - 5.48 lb/gal as alum
Feed Points - Primary: First stage mixer

- Secondary: Screen wet well



Gannett Fieming

b. Ferric Chloride (Alternate to Alum)

Form

	

-

	

Bulk liquid
3.37 lb/gal. active chemical

Weight

	

-

	

-lb/gal.
Feed Points -

	

Primary:

	

First stage mixer
-

	

Secondary:

	

Screen wet well

CHEMICAL FEED REQUIREMENTS

Avg Dose

	

Max Dose ::
Min Dose
MIn Flow

	

AvgFlow Max FIow ',;Av$ Flow Max FlnwChemical':

WTP Production (MGD)

	

12

	

17

	

30

	

17

	

30

Feed Rate - ppm - Normal
range 2.0 8.0 8.0 30.0 30.0
lb/day 200 1,134 2,002 4,253 7,506
gpd 59.4 337 594 1,262 2,227
gph 2.5 14 25 53 93



Gannett FIemMg

Chemical

WTP Production (MGD)

CHLORINE

a. Pre-Chlorine

b. Post-Chlorine

c. Total Chlorine

MAVC

CHEMICAL FEED REQUIREMENTS

Min Dose,
MinFlow

12

Avg Dose

Avg Flow Max Ffoty

17 30

Form

	

-

	

99.8% liquid in ton cylinders
Weight

	

-

	

91.7 lb/cu. ft. (liquefied gas under pressure)
Feed Points

	

-

	

Primary:

	

First stage mixer
-

	

Secondary:

	

a. Screen wet well
b. Second stage mixer

Form

	

99.8% liquid in ton cylinders
Weight

	

91.7 lb/cu.ft. (liquefied gas under pressure)
Feed Point

	

Clearwell influent

AAY-4

1vlax Dose ;:

Mg Flaw Maz Flow'

17 1 30

August C 1943

Feed Rate - ppm 0 3.5 3.5 5.0 5 .0
lb/day 0 496 876 709 1,251

lb/hr 0 217 36.5 29.5 52

Feed Rate - ppm 2.0 9.5 9.5 17.0 17.0

lb/day 83 1,347 2,377 2,410 4,253
lb/hr 83 56 99 100 177

Feed Rate --ppm 10 10 6.0 12.0 12.0
lb/day 200 851 1,501 1,701 3,002
lb/hr 83 35.4 623 71 125



Gmmett Fleming

CHEMICAL FEED REQUIREMENTS

Min Dose
Cl etnical

	

Min Flow

	

A"g'Flow Max Flow Avg Flaw Max Flow

WT? Production (MGD)

	

12

	

17

	

30

	

17

	

30

Lime (Hydrated)

_ Form

	

-

	

Dry - bulk
Weight

	

-

	

25 - 35 lb/tuft. (28 lb/cu.ft. for purposes of sizing silo and feeder).
Feed Point

	

-

	

First stage mixer

Cationic Polymer Coaeulant Aid

Feed Rate - ppm. 5.0 15.0 15.0 65.0 65 .0

lb/day 500 2,127 3,753 9,216 16,263

lb/hr 21 89 156 384 678
cf/hr 0.75 3.18 5.57 13.7 24.2

Feed Rate - ppm 0.3 0.8 0.8 5.0 5.0

lb/day 30 113 200 709 1,251

gpd 300 1,134 2,002 7,089 12,510

gph 12.5 47 83 295 521

gpd neat 1.25 14.13 25 88.6 156

gph neat I 0.05 I 0.59 I 1.04 3.69 6.5

Form - Liquid Bulk
- Design based on 0.1 lb/gal batch mix

Weight - 8-12 lb/gal . (varies with chemicals); (Use 81b/gal to size storage and
max feed ; 12 lb/gal to size min feed).

Feed Point - Screen wet well



Gannett Flemtng

Avg Dose

	

Max Dose
Mia Dose
Min Flow Avg Flow Max Flow Avg Flow. Max FlowChemical ;

WTP Production (MGD)

	

12

	

17

	

30

	

17

	

30

Blanket Polymer

Filter Aid Polymer

MAWC

CHEMICAL FEED REQUIREMENTS

A-6 August 6. 1993

Feed Rate - ppm 0.05 0.2 0.2 0.5 0.5

lb/day 5.0 28.4 50 71 125

gpd 100 567 1,000 1,418 2,502
gph 4.2 23.6 41.7 59 104

gpd neat 0.42 3.55 6.25 8.875 15.6

gph neat 0.017 0.148 0260 0.370 0.65

Feed Rate - ppm 0.01 .05 .05 0.2 0.2

lb/day 1.0 7.0 12.5 28 50
gpd 20 142 250 560 1,000
gph 0.83 5.9 10.4 24 42

gpd neat 0.08 0.88 1.56 3.5 6.25
I gph neat 0.003 0.036 0.065 0.146 0.26

Form - Liquid-drum
Design based on 0.05 lb/gal batch mix

Weight - 8-121b/gal (varies with chemicals); (Use 81b/gal to size storage and
MAX feed; 12 lb/gal to size min feed).

Feed Point - Filter influent

Form - Liquid-drum
- Design based on 0.05 lb/gal batch mix

Weight - 8-12 lb/gal (varies with chemicals) (Use 81b/gal to size storage and
max feed; 12 lb/gal to size min feed).

Feed Point - Pulsator influent



GannettReming

CHEMICAL FEED REQUIREMENTS

C&emical

WTP Production (MGD)

Min Dose
Min Flow

	

'~

	

Flow

12 I 17

AVg Dose

Max FIow

30

vlax Dose; ''

Avg Flow Max Flow'

17 30

Hvdrofluosilicic Acid (as Fl

Form

	

_ -

	

Bulk Liquid
-

	

1.76 Ib/gal active chemical
Weight

	

-

	

10.1 Ib/gal @ 22% solution
Feed Points -

	

Clearwell influent

Powdered Activated Carbon

Form

	

-

	

Bulk slurry. Based on 1.0 lb/gal slurry .
Dry Weight

	

-

	

12 lb/cu.ft.
Feed Point

	

-

	

First stage mixer.

Feed Rate - ppm. 0.2 0.4 0.4 1.0 1.0

lb/day 20 56.7 100 142 250

gpd 11.4 32.2 57 81 142

gph 0.48 1.34 2.37 3.36 5.9

Feed Rate - ppm 2.0 10.0 10.0 30.0 30.0

ib/day 200 1,418 2,502 4,253 7,506

gpd 200 1,418 2,502 4,253 7,506

gph 8.3 59 104 177 313



Gtiotnett Flaming

Avg Flow

Avg Dose

Max irlow Avg 1F<'Iow :!

30 I 17 30

CHEMICAL FEED REQUIREMENTS

Feed Rate - ppm 0.1 0.5 0.5 2.0 2.0
lb/day 10 71 125 284 500
lb/hr 0.4 3.0 5.2 11.8 20.9
gph 1.6 12.0 20.8 47.2 83.6

Feed Rate - ppm 2.0 6.0 6.0 15.0 15 .0
lb/day 200 850 1,501 2,127 3,753
gpd 31.5 133 235 333 588
gph 13 5.5 9.8 13.9 24.5

WTP Production (MGD) 12 17

Potassium Permaneanate